samranas. FCC RF Test Report Report No. : FG531822C
Conducted Band Edge

NR SCS Bandwidth Freq . .

Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
i 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
i 30 90 633000 3495.0 CP-OFDM QPSK 245@0 see graph PASS
i 30 90 633666 3504.99 CP-OFDM QPSK 1@244 see graph PASS
i 30 90 633666 3504.99 CP-OFDM QPSK 245@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG531822C

Software Version: 23.06.1602

FR1 N78 MIMO ANT(M+M2) - SCS 15k

Transmitter Conducted Output Power and EIRP, (GT - LC)=3.0dB

NR Band|sCS|oand | Arfen (mg) Modulation o [ P%‘;\f‘;‘(‘gt;n‘i) %%r\;;’e”r%ﬁ;j (ﬁ:;n?) E({E;D
(dBm) | (dBm)
78 15 | 40 |631334|3470.01 | CP-OFDM QPSK |108@54| 21 |20.62 23.82 0.2410 |26.82|0.4808
78 15 | 40 (631334 3470.01 | CP-OFDM QPSK | 1@1 20.5 [20.29 2341 0.2193 |26.41|0.4375
78 15 | 40 (631334 3470.01 | CP-OFDM QPSK | 1@214 | 20.77 |20.45 23.62 0.2301 |26.62|0.4592
78 15 | 40 (631334 3470.01 [CP-OFDM 16 QAM|108@54| 20.54 |20.23 234 0.2188 |26.40|0.4365
78 15 | 40 |631334|3470.01 [CP-OFDM 16 QAM| 1@1 | 20.02 |19.81 22.93 0.1963 |25.93|0.3917
78 15 | 40 |631334|3470.01 [CP-OFDM 16 QAM| 1@214 | 20.35 | 20.04 23.21 0.2094 |26.21|0.4178
78 15 | 40 |633334|3500.01 | CP-OFDM QPSK |108@54| 21.01 |20.76 23.9 0.2455 |26.90|0.4898
78 15 | 40 |633334|3500.01 | CP-OFDM QPSK | 1@1 | 20.65 | 20.4 23.54 0.2259 |26.54|0.4508
78 15 | 40 (633334 3500.01 | CP-OFDM QPSK | 1@214 | 20.66 |20.55 23.62 0.2301 |26.62(0.4592
78 15 | 40 |633334|3500.01 [CP-OFDM 16 QAM|108@54| 20.56 |20.33 23.46 0.2218 |26.46|0.4426
78 15 | 40 |633334|3500.01 [CP-OFDM 16 QAM| 1@1 | 20.21 |19.93 23.08 0.2032 |26.08|0.4055
78 15 | 40 |633334|3500.01 [CP-OFDM 16 QAM| 1@214 | 20.25 |20.11 23.19 0.2084 |26.19|0.4159
78 15 | 40 |635333(3529.995| CP-OFDM QPSK |108@54| 20.93 |21.04 24 0.2512 |27.00|0.5012
78 15 | 40 |635333(3529.995| CP-OFDM QPSK | 1@1 | 20.64 | 20.4 23.53 0.2254 |26.53|0.4498
78 15 | 40 |635333|3529.995| CP-OFDM QPSK | 1@214 | 20.69 |20.57 23.64 0.2312 |26.64|0.4613
78 15 | 40 |635333|3529.995|CP-OFDM 16 QAM|108@54| 20.49 |20.52 23.52 0.2249 |26.52|0.4487
78 15 | 40 |635333(3529.995|CP-OFDM 16 QAM| 1@1 | 20.19 |20.03 23.12 0.2051 |26.12|0.4093
78 15 | 40 |635333|3529.995|CP-OFDM 16 QAM| 1@214 | 20.26 |20.25 23.27 0.2123 |26.27|0.4236
78 15 | 50 (631667|3475.005| CP-OFDM QPSK |135@67| 20.86 |20.62 23.75 0.2371 |26.75|0.4732
78 15 | 50 |631667|3475.005| CP-OFDM QPSK | 1@1 | 20.79 | 20.5 23.66 0.2323 |26.66|0.4634
78 15 | 50 |631667|3475.005| CP-OFDM QPSK | 1@268 | 20.99 |20.59 23.8 0.2399 |26.80|0.4786
78 15 | 50 (631667|3475.005|CP-OFDM 16 QAM|135@67| 20.43 |20.21 23.33 0.2153 |26.33|0.4295
78 15 | 50 [631667(3475.005|CP-OFDM 16 QAM| 1@1 | 20.34 | 20.1 23.23 0.2104 |26.23|0.4198
78 15 | 50 |631667|3475.005|CP-OFDM 16 QAM| 1@268 | 20.59 | 20.2 23.41 0.2193 |26.41|0.4375
78 15 | 50 (633334 3500.01 | CP-OFDM QPSK |135@67| 21.01 |20.76 23.9 0.2455 |26.90|0.4898
78 15 | 50 |(633334|3500.01 | CP-OFDM QPSK | 1@1 | 20.85 |20.57 23.72 0.2355 |26.72|0.4699
78 15 | 50 (633334 3500.01 | CP-OFDM QPSK | 1@268 | 20.98 |20.89 23.95 0.2483 |26.95|0.4955
78 15 | 50 (633334 3500.01 [CP-OFDM 16 QAM|135@67| 20.57 |20.34 23.47 0.2223 |26.47|0.4436
78 15 | 50 |633334|3500.01 [CP-OFDM 16 QAM| 1@1 | 20.43 | 20.2 23.33 0.2153 |26.33|0.4295
78 15 | 50 (633334 3500.01 [CP-OFDM 16 QAM| 1@268 | 20.56 |20.41 235 0.2239 |26.50|0.4467
78 15 | 50 (635000 3525 | CP-OFDM QPSK |135@67| 20.87 |20.92 23.91 0.2460 |26.91|0.4909
78 15 | 50 (635000 3525 | CP-OFDM QPSK | 1@1 | 20.91 |20.64 23.79 0.2393 |26.79|0.4775
78 15 | 50 (635000 3525 | CP-OFDM QPSK |1@268| 21 |20.77 23.9 0.2455 |26.90(0.4898
78 15 | 50 (635000 3525 |[CP-OFDM 16 QAM|135@67| 20.42 |20.41 23.43 0.2203 |26.43|0.4395
78 15 | 50 |635000| 3525 |CP-OFDM 16 QAM| 1@1 20.5 [20.16 23.34 0.2158 |26.34|0.4305
78 15 | 50 (635000 3525 |[CP-OFDM 16 QAM|1@268 | 20.55 |20.38 23.48 0.2228 |26.48|0.4446
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samranas. FCC RF Test Report Report No. : FG531822C

FR1 N78 MIMO ANT M - SCS 15k

Occupied Bandwidth

NR Scs Bandwidth Freq ) OBW 2608 BW
Band (kH2) (MHz) —— (MHz)  Modulation i (MHz) (MHZ)
78 15 40 633334 3500.01 C%gSFEM 216@0 38.541 39.79
78 15 40 633334 3500.01 CP'%'ZEA’AM 16 16@0 38.607 39.85
78 15 40 633334 3500.01 CP'%'ZEA’AM 64 216@0 38.574 39.83
CP-OFDM
78 15 40 633334 sso001 LTV 2160 38.417 39.84
78 15 50 633334 3500.01 C%‘SSFEM 270@0 48.232 49.68
78 15 50 633334 3500.01 CP'%'Z?AM 16 270@0 48.287 49.73
78 15 50 633334 3500.01 CP'%'RIM 64 270@0 48.169 49.65
CP-OFDM
78 15 50 633334 ss0001  So TN 2700 48.202 49.76
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samranas. FCC RF Test Report Report No. : FG531822C

Conducted Spurious Emissions

NR SCS Bandwidth Freq ; .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
CP-OFDM
78 15 40 631334 3470.01 oPok 1@0 see graph
78 15 40 631334 3470.01 C'SSSFEM 1@0 see graph PASS
78 15 40 631334 3470.01 C'SSSFEM 1@0 see graph PASS
CP-OFDM
78 15 40 633334 3500.01 oPSK 1@0 see graph
78 15 40 633334 3500.01 C'SSSFEM 1@0 see graph PASS
78 15 40 633334 3500.01 C'SSSFEM 1@0 see graph PASS
78 15 40 635333 3520995 C-OFDM 1@0 see graph
QPSK
78 15 40 635333  3529.995 C'SggEM 1@0 see graph PASS
78 15 40 635333  3529.995 C'SggEM 1@0 see graph PASS
78 15 50 631667 3475005 C -OFDM 1@0 see graph
QPSK
78 15 50 631667  3475.005 C'SggEM 1@0 see graph PASS
78 15 50 631667  3475.005 C'SggEM 1@0 see graph PASS
CP-OFDM
78 15 50 633334 3500.01 oPSK 1@0 see graph
78 15 50 633334 3500.01 C'SggEM 1@0 see graph PASS
78 15 50 633334 3500.01 C%ggEM 1@0 see graph PASS
CP-OFDM
78 15 50 635000 3525.0 QPSK 1@0 see graph
78 15 50 635000 3525.0 CF(SSSFEM 1@0 seegraph  PASS
78 15 50 635000 35250  CP-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number : A3-50of 17
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samranas. FCC RF Test Report Report No. : FG531822C

Conducted Band Edge

B’;{Ed (iﬁf) Bag\ﬁgzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
78 15 40 631334 3470.01 C'SS'S:EM 1@0 see graph PASS
78 15 40 631334 3470.01 C'SSSFEM 216@0  see graph PASS
78 15 40 635333  3520.995 C'SSSFEM 1@215  seegraph  PASS
78 15 40 635333  3520.995 C'SSSFEM 216@0  seegraph  PASS
78 15 50 631667  3475.005 C'SSSFEM 1@0 see graph PASS
78 15 50 631667  3475.005 C'SSSFEM 270@0  seegraph  PASS
78 15 50 635000 3525.0 C'SggEM 1@269  see graph PASS
78 15 50 635000 3525.0 C'SggEM 270@0  see graph PASS
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samranas. FCC RF Test Report Report No. : FG531822C

FR1 N78 MIMO ANT(M+M2) - SCS 30k

Transmitter Conducted Output Power and EIRP, (GT - LC)=3.0dB

ANTM2|ANTM
Modulation RB Power [Power
(dBm) |(dBm)

78 | 30 90 (633000 3495 | CP-OFDM QPSK |123@61| 20.88 |21.02 23.96 0.2489 |26.96|0.4966
78 | 30 90 (633000 3495 | CP-OFDM QPSK | 1@1 20.4 21 23.72 0.2355 |26.72|0.4699
78 | 30 90 (633000 3495 | CP-OFDM QPSK | 1@243 | 20.87 |20.34 23.62 0.2301 |26.62|0.4592
78 | 30 90 (633000 3495 |CP-OFDM 16 QAM|123@61| 20.34 |20.57 23.47 0.2223 |26.47|0.4436
78 | 30 90 (633000 3495 |CP-OFDM 16 QAM| 1@1 | 20.02 |20.37 23.21 0.2094 |26.21|0.4178
78 | 30 90 |633000| 3495 |CP-OFDM 16 QAM| 1@243 | 20.45 |19.76 23.13 0.2056 |26.13|0.4102
78 | 30 90 |633334|3500.01| CP-OFDM QPSK (123@61| 20.88 |21.07 23.99 0.2506 |26.99|0.5000
78 | 30 90 |633334|3500.01| CP-OFDM QPSK | 1@1 | 20.59 |21.08 23.85 0.2427 |26.85|0.4842
78 | 30 90 |633334|3500.01| CP-OFDM QPSK | 1@243 | 20.69 |20.45 23.58 0.2280 |26.58|0.4550
78 | 30 90 |633334|3500.01|CP-OFDM 16 QAM|123@61| 20.44 |20.58 23.52 0.2249 |26.52|0.4487
78 | 30 90 |633334(|3500.01|CP-OFDM 16 QAM| 1@1 | 20.18 |20.51 23.36 0.2168 |26.36|0.4325
78 | 30 90 |633334|3500.01|CP-OFDM 16 QAM| 1@243 | 20.28 |19.91 23.11 0.2046 |26.11|0.4083
78 | 30 90 |633666|3504.99| CP-OFDM QPSK (123@61| 20.93 |20.98 23.97 0.2495 |26.97|0.4977
78 | 30 90 |633666|3504.99| CP-OFDM QPSK | 1@1 | 20.75 |20.98 23.88 0.2443 |26.88|0.4875
78 | 30 90 |633666|3504.99| CP-OFDM QPSK | 1@243 | 20.61 |20.42 23.53 0.2254 |26.53|0.4498
78 | 30 90 |633666|3504.99|CP-OFDM 16 QAM|123@61| 20.44 |20.54 23.5 0.2239 |26.50|0.4467
78 | 30 90 |633666|3504.99|CP-OFDM 16 QAM| 1@1 | 20.37 |20.51 23.45 0.2213 |26.45|0.4416
78 | 30 90 (633666(3504.99|CP-OFDM 16 QAM| 1@243 | 20.19 |19.95 23.08 0.2032 |26.08|0.4055

NR Band

scs Conducted [Conducted| EIRP | EIRP
Band Width

Power(dBm)| Power(W) |(dBm)| (W)

Freq

Arfcn (MHz2)
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FR1 N78 MIMO ANT M - SCS 30k

Occupied Bandwidth

Band (iﬁf) Ba(nnﬁl:vzi;“h Sl ('Jﬁ(z]) Bl 3 (?/Iivzv) 26(d|v|Ei|zB)W
78 30 90 633334  3500.01 CP-OFDM QPSK 245@0  87.429 90.28
78 30 90 633334  3500.01 CP-OFDM 16 QAM 245@0  87.329 90.27
78 30 90 633334  3500.01 CP-OFDM 64 QAM 245@0  87.421 90.19
78 30 90 633334 350001  CP-OFDM 256 QAM  245@0  87.326 90.18
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TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report

Report No. : FG531822C

Conducted Spurious Emissions

B':Ir?d (iﬁf) Ba?hjx'vzigjth Arfen ('Iillrl'-alcz]) Modulation RB Result Verdict
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph -
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633334 3500.01 CP-OFDM QPSK 1@0 see graph -
78 30 90 633334 3500.01 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633334 3500.01 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 1@0 see graph -
78 30 90 633666 3504.99 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 1@0 see graph PASS

N78(90M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz*

1 Fower [RMS]

Function Width

Stop 20,000 GH|
‘Sweep 34.7 ms (80001 pts)

Function Vaiue

N78(90M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

oy Type: Powes (RMS)
Aokt 1001100
Trig: Free Run

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Mode Trace Scake Function nciian Wi Function Vaue
L — Em

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report Report No. : FG531822C

N78(90M)_CP- N78(90M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

A Typa Fomer (RS
Ao 100100

ScaleiDiv 10 dB 3 ScaleDiv 10 d8

Start 30 MHz Video BV 3.0 MHZ* 0 0 Video BW 3.0 MHZ' Stop 35.500 G
#Res B 1.0 MHE 0 s 287 ms (40001 pts)

Function
B

N78(90M)_CP- N78(90M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

dllen 0B o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o Trig: Free Run A

Video BW 3.0 MHz* Video BW 3.0 MHz'

Funclion Function Widh Function Y [ Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number : A3-16 of 17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG531822C

Conducted Band Edge

B’;{Ed (iﬁf) Bthﬁvai;Jth Arfcn (';Arf'g) Modulation RB Result Verdict
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633000 3495.0 CP-OFDM QPSK 245@0 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 1@244 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 245@0 see graph PASS

N78(90M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Aniyzer 1 q
[Spurious Emissions. +

KEYSIGHT Insut RF InputZ 500 Alten: 30 6B

Ref Lyl Offset 16.08 4B
Ref Vialue 30.00 dBm

Stop 3,550 GHz

Weasure Trace
Type

N78(90M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

Ao 068 Trg. Frea Run
Gale: O

¥ Gam Low

Ref Lyl Offset 16.00 dB
Ref Vialue 30.00 dBm

Stop 3,600 GHz

Measure Trase
Trace Type

N78(90M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1 J
Sputous Emissions +

KEYSIGHT ot R Inpul Aten 0@ Trig: Fres fum

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

Stop 3.550 GHz

Measure Trace
Trace Type

N78(90M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Freg Run
off

Stop 3,600 GHz

Measure Trace

Frequency

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report Report No. : FG531822C

Software Version: 23.06.1602

FR1 N78 MIMO ANTM2 - SCS 15k

Occupied Bandwidth

NR SCS Bandwidth Freq . OBW 26dB BW
Band (kHz) (MH2) QU (MHz)  Modulation B8 (MH2) (MH2)
78 15 40 633334 3500.01 CPQ(PDSFEM 216@0 38.629 39.81
78 15 40 633334 3500.01 CP'%';?AM 16 216@0 38.53 39.89
78 15 40 633334 3500.01 CP'%FA?AM 64 216@0 38.46 39.78
CP-OFDM
78 15 40 633334 3500.01 256 QAM 216@0 38.575 40.1
78 15 50 633334 3500.01 CPQS;I?M 270@0 48.132 49.7
78 15 50 633334 3500.01 CP'%FA?AM 16 270@0 48.057 49.68
78 15 50 633334 3500.01 CP'%FA?AM 64 270@0 48.221 49.74
CP-OFDM
78 15 50 633334 3500.01 256 QAM 270@0 48.047 49.74
Sporton International Inc. (ShenZhen) Page Number : A4-1 of 15

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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samranas. FCC RF Test Report Report No. : FG531822C

N78(40M)_CP- N78(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 48
Ref Value 30.00 dBm

#Video BW 1.3000 MHz' Spar . #ideo BIY 1.3000 MHz' ) Span B0 Mz
Sweep 1.00ms (1001 pts)

N78(40M)_CP-OFDM_64 N78(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten 30 68 Alten: 3068

Ref Lyl Offset 11,90 48 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

#Video BW 1,300 : Span 80 W] ) #ideo BIY 1.3000 MHz' ) Span B0 Mz
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenZhen) Page Number : A4-2 of 15
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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samranas. FCC RF Test Report Report No. : FG531822C

N78(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N78(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 48
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 100 Mz #ideo BIV 1.6000 MHz' Span 100 MHz]
Sweep 1.00ms (100 pts)

#Video BW 1.6000 MHz'
Sweep 1.00 ms (1001 pis)

N78(50M)_CP-OFDM_256

N78(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate; O

Alten 30 68

Ref Lyl Offset 11,90 48 Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Span 100 Mz #ideo BIV 1.6000 MHz' Span 100 MHz]
Sweep 1.00ms (100 pts)

#Video BW 1,601
Sweep 1.00 ms (1001 pis)

RO

Sporton International Inc. (ShenZhen) Page Number : A4-3 of 15
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samranas. FCC RF Test Report Report No. : FG531822C

Conducted Spurious Emissions

NR SCS Bandwidth Freq ; .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
CP-OFDM
78 15 40 631334 3470.01 oPok 1@0 see graph
78 15 40 631334 3470.01 C'SSSFEM 1@0 see graph PASS
78 15 40 631334 3470.01 C'SSSFEM 1@0 see graph PASS
CP-OFDM
78 15 40 633334 3500.01 oPSK 1@0 see graph
78 15 40 633334 3500.01 C'SSSFEM 1@0 see graph PASS
78 15 40 633334 3500.01 C'SSSFEM 1@0 see graph PASS
78 15 40 635333 3520995 C-OFDM 1@0 see graph
QPSK
78 15 40 635333  3529.995 C'SggEM 1@0 see graph PASS
78 15 40 635333  3529.995 C'SggEM 1@0 see graph PASS
78 15 50 631667 3475005 C -OFDM 1@0 see graph
QPSK
78 15 50 631667  3475.005 C'SggEM 1@0 see graph PASS
78 15 50 631667  3475.005 C'SggEM 1@0 see graph PASS
CP-OFDM
78 15 50 633334 3500.01 oPSK 1@0 see graph
78 15 50 633334 3500.01 C'SggEM 1@0 see graph PASS
78 15 50 633334 3500.01 C%ggEM 1@0 see graph PASS
CP-OFDM
78 15 50 635000 3525.0 QPSK 1@0 see graph
78 15 50 635000 3525.0 CF(SSSFEM 1@0 seegraph  PASS
78 15 50 635000 35250  CP-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number : Ad-4 of 15
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samranas. FCC RF Test Report Report No. : FG531822C

N78(40M)_CP-

N78(40M)_CP-
OFDM_QPSK_Edge 1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

A Typa Fomer (RS
Ao 100100

B et 18.
Scale/Div 10 4B Ref Level 30.00 dBim

Video BW 3.0 MHz*

Video BW 3.0 MHZ' Stop 35.500 G
2.7 ms (40001 pts)

Function
B

N78(40M)_CP-

N78(40M)_CP-
OFDM_QPSK_Edge _1RB_Left Mid_CH

OFDM_QPSK_Edge 1RB_Left Mid_CH

dllen 0B o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o Trig: Free Run A

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion Function Widh

Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report

Report No. : FG531822C

N78(40M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

A Typa Fomer (RS
Ao 100100

Video BW 3.0 MHz*

N78(50M)_CP-
OFDM_QPSK_Edge 1RB_Left_Low_CH

wton M8 Ty Poner S

AuglHokd: 100/100
Trig: Free fun

Video BW 3.0 MHz*

Funclion Function Widh

N78(40M)_CP-
OFDM_QPSK_Edge_1RB_Left High CH

B et 18.
Ref Level 30.00 dBim

ScaleDiv 10 d8

Video BW 3.0 MHZ' Stop 35.500 G
7 ms (4001

pis)

Function
B

N78(50M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

P Types Power m\sq,
Aokt 100100
Trg: Free Run .

Video BW 3.0 MHZ'

Function Funclion Widh

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report

Report No. : FG531822C

N78(50M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH

A Typa Fomer (RS
Ao 100100

Video BW 3.0 MHz*

N78(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

wton M8 Ty Poner S

AuglHokd: 100/100
Trig: Free fun

Video BW 3.0 MHz*

Funclion Function Widh

N78(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

B et 18.
Ref Level 30.00 dBim

ScaleDiv 10 d8

Video BW 3.0 MHZ' Stop 35.500 G
7 ms (4001

pis)

N78(50M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH

P Types Power m\sq,
Aokt 100100
Trg: Free Run .

Video BW 3.0 MHZ'

Function Funclion Widh

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report Report No. : FG531822C

Conducted Band Edge

B’;{Ed (iﬁf) Bag\ﬁgzigjth Arfcn (';/:Iig) Modulation RB Result Verdict
78 15 40 631334 3470.01 C'SS'S:EM 1@0 see graph PASS
78 15 40 631334 3470.01 C'SSSFEM 216@0  see graph PASS
78 15 40 635333  3520.995 C'SSSFEM 1@215  seegraph  PASS
78 15 40 635333  3520.995 C'SSSFEM 216@0  seegraph  PASS
78 15 50 631667  3475.005 C'SSSFEM 1@0 see graph PASS
78 15 50 631667  3475.005 C'SSSFEM 270@0  seegraph  PASS
78 15 50 635000 3525.0 C'SggEM 1@269  see graph PASS
78 15 50 635000 3525.0 C'SggEM 270@0  see graph PASS
Sporton International Inc. (ShenZhen) Page Number : A4-8 of 15
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samranas. FCC RF Test Report Report No. : FG531822C

N78(40M)_CP- N78(40M)_CP-OFDM_QPSK
OFDM_QPSK_Edge 1RB_Left Low CH Edge 1RB_Left Low_CH_cHP_PASS

Alten 30 68 Tiig.Frea Fun o Freg 3,44
Gate; O 500"

Scale/Div 10.0 08

Start 3.400
4 Range Tatle

Span 400 kHz
Wessure Trace

Sweep 1.00 ms (1001 pts)

a9~ ?

N78(40M)_CP- N78(40M)_CP-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Alen 3068 Tig. Frea Fun
00100 i
e

Ref Ly Offset 18.09 0B RefLvl Offset 18.90 8
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Value 30.00 dBm

Stop 3.600 GHz

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number 1 A4-9 of 15



samranas. FCC RF Test Report Report No. : FG531822C

N78(40M)_CP-OFDM_QPSK N78(40M)_CP-
_Edge_1RB_Right_High_ CH_cHpP_pAss OFDM_QPSK_Outer_Full_High_CH

Alan 30 68 Moo 3068 Tig FreaRun  Canlar i
HPNOD: Fast Gate; O

¥ Gan Low
Ref Ly Offset 18.09 0B

Ref Vialue 30.00 dBm

RefLvl Offset 18.90 8
Ref Value 30.00 dBm

Video BW 91.000 kHz"

Span 400 kHz
Swaep 1.00 ms (1001 pts)

Ampite

N78(50M)_CP-
OFDM_QPSK_Edge 1RB_Left_Low_CH

[spectrum Anayzer 1
[Spurious Emissions

KEYSIGHT lut RF

N78(50M)_CP-OFDM_QPSK
_Edge_1RB_Left Low_CH_cHP_pAsS

Alten 30 68 Alten 308
ComGCom
Freq Ref Int (5}

Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

RefLvl Offset 18.90 8
Ref Value 30.00 dBm

Stop 3,550 GHz
4 Range Tatle

Sideo BIW 91.000 kHz'

an 400 k)
Sweep 1.00 ms (1001 pts)

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report

Report No. : FG531822C

N78(50M) CP-
OFDM_QPSK_Outer _Full Low CH

[spectrum Anayzer 1
[Spurious Emissions

KEYSIGHT lmut R D Aten 3008 FroaRun  Cenler F
Co c

Ref Lyl Offset 18.80 0B
Ref Value 30.00 dBm

it ey

Start 3.400 GHz Stop 3,550 GHz

4 Range Tatle v
Tra

N78(50M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Ref Ly Offset 18.09 0B
Ref Value 30.00 dBm

WLH SN S —

Stop 3,600 GRz

N78(50M)_CP-
OFDM_QPSK_Edge_1RB_Right_High CH

Alten: 3068

of Lvl Offset 18.97 a8
Ref Value 30.00 dBm

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report

Report No. : FG531822C

FR1 N78 MIMO ANTM2 - SCS 30k

Occupied Bandwidth

Band (iﬁg) Ba?l\%vzi;“h Sl &rﬁ% e Rl 3 (c’\J/IELva) 26((|3/ﬁ-|zB)W
78 30 90 633334  3500.01 CP-OFDM QPSK 245@0  87.49 90.26
78 30 90 633334  3500.01 CP-OFDM 16 QAM 245@0  87.648 90.26
78 30 90 633334  3500.01 CP-OFDM 64 QAM 245@0  87.403 90.25
78 30 90 633334 350001  CP-OFDM 256 QAM  245@0  87.429 90.11

N78(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Tig: Fres Run
Gale: O
4 Gan: Low

Ref Lyl Offset 11,90 08
Ref Vialue 30.00 dBm

#Video BW 3,000 MHz" Span 180 MHz]

Sweep 1.00 ms (1001 pts)

Center 3,50001 GHz
[4Res BW 910,00 kHz

Oooupied Bandwidh
Tl P

N78(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Tig: Fres Run
Gale. OF

#F Gai Low

Ref Lyl Offset 11,90 08
Ref Vialue 30.00 dBm

A g AT

#Video BW 3,000 MHz"

Span 180 MHz
Sweep 1.00 ms (1001 pts)

N78(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

1 Graph ! Rof Lyl Offset 11.30 d8
Scale/Div 10.0dB Ref Value 30.00 dBm

Span 180 M)
Sweep 1,00 ms (1001 pis)

#Video BW 3.0000 MHz"

Ocaupied Bandwidth
548 MHz

Total Pt

N78(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig: Fres fum
Gale Off
# Gan Low

Rel Lyl Offset 11.90 d8

Scale/Div 10.0 B Ref Value 30.00 dBm

Span 180 M)
Sweep 1,00 ms (1001 pis)

(Center 3.50001 GHz #Video BW 3.0000 MHz"

#Res BW 910.00 kHz

v

Ocaupied Band

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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samranas. FCC RF Test Report

Report No. : FG531822C

Conducted Spurious Emissions

B':Ir?d (iﬁf) Ba?hjx'vzigjth Arfen ('Iillrl'-alcz]) Modulation RB Result Verdict
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph -
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633000 3495.0 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633334 3500.01 CP-OFDM QPSK 1@0 see graph -
78 30 90 633334 3500.01 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633334 3500.01 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 1@0 see graph -
78 30 90 633666 3504.99 CP-OFDM QPSK 1@0 see graph PASS
78 30 90 633666 3504.99 CP-OFDM QPSK 1@0 see graph PASS

N78(90M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

1 Fower [RMS]

Function Width

Stop 20,000 GH|
‘Sweep 34.7 ms (80001 pts)

Function Vaiue

N78(90M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

oy Type: Powes (RMS)
Aokt 1001100
Trig: Free Run

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Mode Trace Scake Function nciian Wi Function Vaue
L — Em

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL
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N78(90M)_CP- N78(90M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

dllen 0B o Ty Poves ()
Mgl 100100

ScaleiDiv 10 dB 2dB ScaleDiv 10 d8

Start 30 MHz Video BV 3.0 MHZ* 0 0 Video BW 3.0 MHZ' Stop 35.500 G
#Res B 1.0 MHE 0 s 287 ms (40001 pts)

Function
B

N78(90M)_CP- N78(90M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

dllen 0B o Ty Poves () g Ty Power (s
Mgl 100100 Avglicl: 100100
Trig: Free fun o Trig: Free Run A

Video BW 3.0 MHz* Video BW 3.0 MHz'

Funclion Function Widh Function Y [ Function Funclion Widh

Sporton International Inc. (ShenZhen) Page Number : Ad-14 of 15
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